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PARTS FOR DISCONTINUED BOILERS

WATER AND STEAM BOILER PARTS LIST

8 Series

MNumber of Sections
Ref # Mame of Part Part Mo. 3 4 5 3
1 6" Smokehood wiGasket & Screws 71255 1
7 Smokehood wiGasket & Screws 70023
2 Smokehood Gasket 60334 1 1 1 1
— Diraft Plug 61518
— Smokehood Mounting Screws (5/167) 81772 4 4 4 4
3-5 Burner Mounting Plate Complete Assy T0-1150 1 1 1 1
Burner Mounting Plate (Old Style) PO RES 1 1 1 1
48 Sight Glass Holder 59472 1 1 1 1
4B Sight Glass 5947 1 1 1 1
4G Sight Glass Gasket 06-1008 1 1 1 1
— Sight Glass Screw 81757 2 2 2 2
5A Cleancut Door 3665 1 1 1 1
EB Cleancut Door Gasket 06-1009 1 1 1 1
5C Cleancut Door Insulation 05-1150 1 1 1 1
50 Cleanout Door Hinge 81135 1 1 1 1
5E Cleancut Door Hinge Screws 60820 2 2 2 2
5F Cleancut Door Rall Pin 60833 2 2 2 2
& Insulation Block 81137 1 1 1 1
— Insulation Block (Old Style) 69356 1 1 1 1
7 Wicking 1/4" (4 ft Reg'd) 60023 1 1 1 1
8 Floor Insulation Blanket 74310 1
743N 1
74312 1
74313 1
9 Target Wall 69406 1 1 1
10 Cleanout Cover Plate 14 X 8 55458 1 2 1
Cleancut Cover Plate 14 X 12-1/2 55459 1 1
N Cleanout Cover Plate Insul 14 X 8 65131 1 2 1
Cleancut Cover Plate Insul 14 X 12-1/2 65132 1 1
12 Cleancut Cover Bolt (5/16%) 60020 4 4 a a
13 Cleanout Cover Washers (5/167) 62005 8 8 16 16
14 Cleancut Cover Jam Mut (5/167) 60871 4 4 8 8
15 Cleancut Cover Wing Nut (5/16%) 60881 4 4 8 8
— Cleancut Cover (Old Style) 70453 2 3 4 5
Cleanout Cover Bolt (3/8") Ol Style 57-4000 4 & a 10
Cleanout Cover Nut (3/8%) Old Style 57-1001 4 & a 10
Direct Vent
A Cleanocut Cover BE4ER 1
EB4RG 1
B Cleanout Cover Gasket 6-1005 1
06-1006 1
C Cleancut Cover Frame MLA




PARTS FOR DISCONTINUED BOILERS
8 Series

WATER AND STEAM BOILER PARTS LIST

MNumber of Sections
Ref # | Mame of Part | Part No. 3 | 4 | 5 | &
Water Boller Parts
— Complete Jacket 70247 1
(Use steam jacket for units manufactured 70248 1
prior to August 1999)
70245 1
70250 1
16 Water Block 70111 1
(Use steam block for units manufactured 0112 1
prior to August 1999)
70113 1
70114 1
Ceonsult Factory for DVE Blocks —
17 Hydrostat Fuelsmart Aguastat/LWCO Control® 14-0009 1 1 1 1
Hydrostat Electrostatic Well* 14-0008 1 1 1 1
18 Relief Valve 30# (Water, Female Thread) 61988 1 1 1 1
19 Temp & Pressure Gauge 60265 1 1 1 1
20 Bushing 1" X 14" 1181 1 1 1 1
21 Heater Cover Plate 66T 1 1 1 1
22 Tankless Heater, Water (3.5 GPM) F0009 1 1
Tankless Heater, Water (5.0 GPM) 70010 1 1
23 Heater Plate Gasket EPDM (Water & Steam) BO248 1 1 1 1
Steam Boller Parts
— Complete Jacket ERADS 1
EB40E 1
EB40E 1
EBADT 1
24 Universal Block TOaTS 1
70273 1
70274 1
70275 1
25 Steam Pressuretrol PASDS A E0493 1 1 1 1
26 Tankless Ctrl L4007 50510 1 1 1 1
27 LWCO Less Tankless: CG450-20/80 0086 1 1 1 1
LWCO With Tankless: CGT450-20060 50087 1 1 1 1
— Opticnal: #67 LWCO EOTE3 1 1 1 1
28 Bushing, 17 X 1/4° 61161 1 1 1 1
25 Relief Valve 15# (Steam, Male Thread) 61980 1 1 1 1
30 Gauge Glass Set G0280 1 1 1 1
H Steam Gauge BO26R 1 1 1 1
32 Tankless Heater (3.5 GPM) TO0 11 1 1 1 1
33 Heater Cover Plate (Rear) GOTTR 1 1 1 1
34 Heater Plate Gasket (Rear) 60336 1 1 1 1
35 Heater Cover Plate w/Skim Tapping (Front)™® 3579 1 1 1 1

*For LWCO functionality, must install hydrostat well,
**lise wigasket pin 60248



